Montagehandleiding VW Golf plus
Fitting instruction

Montageanleitung N D

Description demontage b NL| D | GB| N | SF|I
Instrucciones de montaje N/ F e k™ 4_ waarde E e lok| s|ecz
Montagevejledning }‘ 2005 — value
Monteringsveiledning ’\ EC 94/20 Wert
Monteringshandledning valeur
Asennusohje

Istruzioni di montaggio TYPE: 034553
Navod k montazi Ak code: 99 4085-3455 e4 00-2880 2030 kg 1742 kg 75 kg 9,2 kN (c) BOSAL 01-04-2005 Rev. nr. 01

Raadpleeg uw dealer voor de max. massa die uw wagen mag trekken.

Die maximale Anhéngelast ihres Fahrzeuges kénnen Sie im Fahrzeugschein oder im
Benutzerhandbuch nachlesen.

For the max. trailer weight of your car please refer to the owner’s manual or your car
homologation documents.

Pour connaitre le poids maxi remorquable pour votre voiture consulter la notice d'utilisation de
votre voiture ou la carte grise.

Consulte a su distribuidor sobre el peso maximo que puede remolcar su vehiculo.
Deres forhandler vil kunne oplyse Dem om den hgist tilladte vaegt efter Deres kgretgj.
Se bilens vognkort angadende den maksimale vekt som bilen kan trekke.

Se handboken eller registreringsbevis for max slapvagnsvikt fér din bil.

Tarkista suurin sallittu vetopaino ajoneuvon ohjekirjasta tai rekisteriotteesta.

Per conoscere il peso massimo rimorchiabile dalla propria autovettura, fare riferimento al manuale
N d'istruzione od ai documenti di omologazione della vettura stessa.
‘ Maximalni pfipustna hmotnost pfivésu pro Vase vozidlo je uvedena v technickém priikkazu nebo v
uzivatelské pfirucce.
M10x32 (10.9) I
Meegeleverde onderdelen Piezas incluidas Mukana tulevat osat
Mitgelieferte Befestigungsteile  Medfelgende komponenter ~ Componenti forniti a corredo
L Provided parts Vedlagt festemateriell Dodané upeviiovaci dily
monl oo Materiel de fixation joint Medféljande komponenter
o=l =

2X M12

2X M12x110 (10.9)

I § 4x  M10x32(10,9) 4 M12



034553 MONTAGEHANDL EIDING.

1.

2.

11.

Meegeleverde onderdelen en bevestigingsmaterialen van de trekhaak

verwijderen. Eventueel aanwezige kit ter plaatse van de bevestigingspunten verwijderen.
Demonteer de bumper:

Verwijder aan de onderzijde 4 schroeven. Demonteer de achterlichtunits en de 2 daarondergelegen
schroeven. De achterlichtunits zijn bevestigd middels 2 moeren. Verwijder in de linker en rechter
wielkast 3 schroeven. Klap de wielkastbekleding naar binnen. Trek nu de zichtbare hendel naar
achteren en ontgrendel de bumper. Neem nu de bumper los.

Verwijder aan de onderzijde van de bumper de spoiler. Deze komt te vervallen!

In plaats hiervan dient men een vervangende spoiler bij uw VW dealer te bestellen.
Deze spoiler is speciaal bestemd voor een trekhaak met afneembare kogel.

Spoiler VW Golf Plus partnummer : 5MO 807 433 9B9

Demonteer de binnenbumper. Deze komt te vervallen!

Plaats in de vrijgekomen gaten de bestaande bouten terug.

Verwijder t.p.v. de bevestigingsgaten “A” de afdekstickers.

Schuif de onderhaak in de chassisbalken. Monteer t.p.v. de sleufgaten “A” 4 bouten M10x32. Zorg
ervoor dat de bouten zich in het midden van deze sleufgaten bevinden.

Monteer het AK-huisje en stekkerdoosplaat (gat “B”) m.b.v. 2 bouten M12x110 (10.9), sluitringen en
borgmoeren.

Zet de trekhaak vast. Hierbij de volgende aanhaalmomenten hanteren:

M10 (10,9) - 68Nm

M12 (10.9) -100Nm

Monteer de vervangende spoiler aan de bumper en herplaats alle onder punt 2 genoemde onderdelen.

. Het is noodzakelijk om na ca. 1000 km gebruik de boutverbindingen na te trekken (volgens gegeven

aanhaalmomenten).

Bosal kan niet aansprakelijk worden gesteld voor enig gebrek in het produkt zoals veroorzaakt door de
schuld of door welk onoordeelkundig gebruik ook van de gebruiker of een persoon voor wie hij
aansprakelijk is (art. 185, lid 2 N.B.W.).

hho=sal

034553 MONTAGEANLEITUNG

Die Anhangevorrichtung auspacken und die Befestigungsteile auf Vollstéandigkeit tberprifen. Im Bereich

der Befestigungspunkte den Unterbodenschutz entfernen.

Den Stof3fanger demontieren:

An der Unterseite vier Schrauben entfernen. Die Ricklichter und die zwei darunter befindlichen
Schrauben demontieren.

Die Ricklichter sind befestigt mittels zwei muttern. Drei Schrauben im linken und rechten

Radschutzkasten entfernen. Die Radschutzkastenverkleidung nach innen klappen. Den jetzt sichtbaren

Hebel nach unten ziehen und den Stof3fanger entriegeln. Den StoR3fanger l6sen.

Den Spoiler von der Unterseite des Stof3fangers entfernen. Dieser Spoiler wird nicht mehr benétigt.
Anstelle dessen ist beim Markenhéandler ein Austauschspoiler zu bestellen. Dieser ist
ausdricklich fir Anhéangerkupplungen mit abnehmbarer Kugel konstruiert worden.
Spoiler fir VW Golf Plus: Artikelnummer 5M0 807 433 9B9

Den Innenstof3fanger demontieren. Dieser wird nicht mehr benétigt.

Die bestehenden Schrauben in die vorhandenen Loécher zuriicklegen.

An den I6chern “A” die Aufkleber entfernen.

Den Quertréger in den Chassisrahmen schieben. Montieren Sie bei den Schlitzléchern “A” 4 Bolzen
M10x32. Sorgen Sie dafiir, dass sich die Bolzen in der Mitte dieser Schlitzlécher befinden.

Die Kugelaufnahme und Steckdosenhalteplatte (Loch “B”) mit 2 Schrauben M12x110(10,9),
Unterlegscheiben und selbstsichernden Muttern montieren.

Die Anhéngevorrichtung ausrichten und alle Schrauben mit folgenden Drehmomenten anziehen:

M10 (10,9) - 68Nm

M12 (10.9) -100Nm

Den Austauschspoiler am StoRdampfer montieren und alle unter Punkt 2 entfernten Teile
zuriickmontieren.

. Nach ca. 1000 km die Bolzenverbindungen, wie angegeben, nachziehen.
. Fur einen Mangel am Produkt, der durch den Fahrzeughalter oder eine andere Person aufgrund

unsachgemaRer Benutzung verursacht wurde, tbernimmt Bosal keine Haftung. (art. 185 lid 2 N.B.W.)

034553 FITTING INSTRUCTIONS

1.

2.

Unpack the towing bracket and check its contents against the parts list. If necessary, remove the
underseal from around the fitting points of the luggage compartment/frame members.

Dismount the bumper:

Remove 4 screws on the lower side. Dismount the rearlight units and the 2 screws beneath it. The
rearlight units are fixed with 2 nuts. Remove 3 screws in the LH and RH wheel arches. Fold in the
wheel arch lining. Pull the now visible handle backwards and unbolt the bumper. Loosen the
bumper.

Remove at the lower side of the bumper the spoiler. This spoiler will no longer be used.

In stead of you have to order a replacing spoiler at the dealer. This spoiler is specially
designed for a towbar with detachable ball.

Spoiler VW Golf Plus partnumber: 5M0 807 433 9B9

Dismount the inside bumper. The inside bumper will no longer be used!

Replace the existing bolts in the existing holes.

Remove at the holes “A” the stickers.

Slide the crossbar in the frame members. Attach 4 bolts (M10x32) at slots “A”.

Make sure that the bolts are positioned in the centre of these slots.

Mount the ball support and socketplate (hole “B”) using 2 M12x110(10,9) bolts, plain washers and
lock nuts.

Secure the towbar using a torque-wrench. Torque the bolts as follows:

M10 (10,9) - 68Nm

M12 (10.9) -100Nm

Mount the replacing spoiler at the bumper and replace all in point 2 removed parts.

. After about 1000 km use, re-tighten the bolts and nuts to the specified torque.
. Bosal cannot be held responsible for any defects in the product caused by fault or by any

injudicious use whatever of the user or a person he is liable for. (sect. 185, art. 2 N.B.W.)



034553 DESCRIPTION DU MONTAGE

1.
2.

10.
11.

Séparer les différents éléments d’attelage. Enlever le mastic de protection autour des points de fixation.
Démonter le pare-chocs:

Enlever quatre vis en-dessous. Démonter les feux arrieres et deux vis en-dessous.

Les feux arriéres sont fixés avec 2 écrous. Enlever trois vis dans le logement de roue de droite et de
gauche. Rabattre vers l'intérieur le revétement du logement de roue. Tirer en arriere le levier visible et
déverrouiller le pare-chocs. Enlever le pare-chocs.

Enlever le spoiler de la partie inférieure du pare-chocs. Cet spoiler ne sera plus nécessaire.

Au lieu de celui-ci, il faut commander un spoiler de rechange du revendeur spécialisé.
Cet spoiler était spécialement prévu pour |'attelage a boule amovible.

Spoiler VW Golf Plus numéro de piece : 5M0 807 433 9B9

Démonter le pare-chocs intérieur. Il ne sera pas remonté!

Replacer les boulons existants dans les trous existants.

Enlever l'autocollant au niveau des trous “A”.

Glisser l'attelage dans les longerons du chassis. Monter 4 vis M10x32 au niveau des boutonniéres
“A”. S'assurer de positionner les vis au milieu de ces boutonniéres.

Monter le support de boule et le support de prise (trou “B”) a 'aide des 2 boulons M12x110(10,9),
des rondelles plates et des écrous freins.

Fixer 'attelage. Bloquer I'ensemble de la boulonnerie aux couples de serrage suivants:

M10 (10,9) - 68Nm M12 (10.9) -100Nm

Monter le spoiler de rechange sous le pare-chocs et remonter toutes les pieéces qui étaient enlevées
aux point 2.

Il est conseillé de vérifier le serrage de toute la boulonnerie aprés 1000 Km de traction.

Bosal décline toute responsabilité concernant des défauts éventuels de cet attelage qui seraient
causés par une mauvaise utilisation. Seul I'utilisateur est responsable.

034553 INSTRUCCIONES DE MONTAJE

1.

2.

10.

11.

Sacar las piezas y el material de sujeccion incluidos en el gancho de remolque. Si procede, retirar

el pegamento existente en los puntos de sujeccion.

Desmontar el parachoques.

Quite los 4 tornillos de la parte inferior. Desmonte las lamparas posteriores y

quite los 2 tornillos que estan debajo del mismo. Las lamparas posteriores estan fijos con 2

tornillos autoblocantes. Quite los 3 tornillos de la parte derecha e izquierda de los pasos de las
ruedas. Doble hacia arriba el revestimiento de los pasos de las ruedas. Tire hacia atras el brazo
ahora ya visible y destornille el parachoques. Quite el parachoques.

Quite el spoiler de la parte inferior del parachoques. A este spoiler ya no lo vamos a necesitar.

En su lugar hay que encargar un spoiler de recambio del comerciante de la marca. A
este spoiler lo disefiaron especificamente para el larguero del gancho de remolque con
bola de remolque removible.

Spoiler VW Golf Plus niumero de la pieza: 5M0 807 433 9B9

Desmontar el parachoques interior. Este ya no se utiliza.

Volver a colocar los pernos exitentes en los orificios libres.

Retirar las pegatinas de recubrimiento en los orificios “A”.

Meter el gancho inferior en los largueros del chasis. Montar en las ranuras de mandrilado “A” 4
pernos M10x32. Procurar que los pernos se encuentren en el centro de las ranuras de mandrilado.
Monte la casa de la bola de remolque y la lamina de soporte del enchufe (hueco “B”) utilizando 2
tornillos M12x110 (10,9), arandelas planas y contratuercas de seguridad.

Fijar el gancho de tiro. Atenerse aqui a los siguientes pares de apriete:

M10 (10,9) - 68Nm M12 (10.9) -100Nm

Monte el spoiler de recambio en el parachoques y restituya todos los accesorios que quité en punto
2.

Cada 1000 km de uso es necesario comprobar las conexiones del perno (segun los pares de

apriete dados).

Bosal no asume responsabilidad de ningun tipo por defectos en el producto causados por o

debidos a un uso imprudente, tanto por parte del usuario como de cualquier persona bajo su
responsabilidad (art. 185, parrafo 2 N.B.W. (Caédigo Civil Holandés)).

034553 MONTAGEVEJLEDNING

1.

2.

Fjern de dele og monteringsmaterialer, der sidder pa traekkrogen.

Eventuelt kit pa fastgarelsespunkterne fiernes.

Afmonter kofangeren.

Fjern de 4 stk. skruer fra undersiden. Fjern baglygterne og de 2 stk skruer for neden. Baglygterne er
fastgjort med 2 stk. mgtrikker. Fjern de 3 stk. skruer fra hgjre og venstre hjulkasse. Fold hjulkassens
bekleedning op. Treek det nu synlige greb tilbage, skru kofangeren lgs og fiern den.

Fjern spoileren fra kofangerens underside. Denne bliver overfladig.

Bestil en speciel spoiler hos forhandleren.

Den spoiler er specielt udviklet til treekkrogen.

Spoiler til VW Golf Plus reservedelsnr.: 5M0 807 433 9B9

Afmonter inderkofangeren. Denne bliver overfladig!

Seet de forhdndenveerende bolte tilbage i de eksisterende huller.

Fjern tildeekningsmeerkaterne i fastgeringshullerne “A”.

Skyd tveervangen ind i chassisvangerne. Monter 4 bolte M10x32 i slidserne “A”.
boltene befinder sig i midten af disse slidser.

Monter treekkuglen og stikdasepladen (hul ,B”) vha. 2 stk. M12x110 (10,9) skruer inkl. planskiver og
kontramgtrikker.

Fastger traekkrogen. Brug falgende tilspaendingsmomenter:

M10 (10,9) - 68Nm M12 (10.9) -100Nm

Monter den specielle spoiler pa kofangeren og szet alle dele pa plads, som blev fiernet i punkt 2.

Serg for, at

. Det er ngdvendigt at efterspaende matrikkerne efter ca. 1000 km.
. Bosal kan ikke gares ansvarlig for mangler ved produktet, der er opstaet som fglge af skyld eller

ukyndig anvendelse af brugeren eller en person, som han er ansvarlig for (§ 185, stk. 2 N.B.W.
(hollandsk privatret)).

034553 MONTERINGSVEILEDNING

10.

11.

Fjern vedlagte deler og festemateriell fra tilhengerfestet. Fjern eventuelt kitt som matte befinne seg pa
festepunktene.

Demonter stgtfangeren:

Fjern de 4 boltene fra den underste delen. Demonter de bakre lampene og fjern de 2 boltene som er
under dem. De bakre lampene er festet med 2 muttere. Fjern de 3 boltene fra de hgyre og venstre
hjulbuene. Brett hjulbuenes bekledning. Trekk det n& synlige handtaket bakover og demonter
stgtfangeren.

Fjern spoileren fra undersiden av stgtfangeren. Denne spoileren trenger du ikke lenger.
Du skal bestille en spoiler fra merkeforhandleren.

Denne spoileren er blitt spesielt designet for tilhengerfester med avtagbar kule.
Spoiler til VW Golf Plus delnummer: 5M0 807 433 9B9

Demonter den indre stagtfangeren. Denne skal ikke brukes pa nytt!

Plasser de eksisterende skruene tilbake i de avdekkede hullene.

Fjern maskeringslappene ved monteringshullene “A”.

Skyv underdelen av tilhengerfestet inn pa understellsbjelkene. Monter 4 bolter M10 x 32 ved
sporene«A».

Se til at skruene befinner seg midt i disse sporene

Monter kuleholderen og kontaktplaten (hull ,B”) ved hjelp av 2 stykker M12x110 (10,9) bolter, flate
tetningsskiver og lasemuttere.

Monter fast tilhengerfestet. Bruk fglgende tiltrekkingsmomenter:

M10 (10,9) - 68Nm M12 (10.9) -100Nm

Monter den nye spoileren pa stgtfangeren og sett alle delene som ble fiern under punkt 2 tilbake

pa plass.

Det er ngdvendig a etterstramme boltforbindelsene etter ca. 1000 km (i henhold til de oppgitte
tilstramningsmomentene).

Bosal kan ikke stilles ansvarlig for noen mangel ved produktet som kan forarsakes av skjgdeslgs eller
ukyndig bruk. Ansvaret er brukerens eget (paragraf 185, ledd 2 i den nederlandske sivilrettslige
lovboken).



034553 MONTERINGSINSTRUKTION

2. Demontera stotfangaren:
Roja undan dom 4 skruvarna, fran den undre delen. Montera av baklyktorna, och
réja undan dom 2 skruvarna undertill. Baklyktorna & monterad med 2 skruvmuttrarna. Réja undan
dom 3 skruvarna, fran hjulbdgarna, p& hogre sidan och pa vanstra sidan. Vika upp bekladningen av
hjulbdgen. Dra bakat armen, som har blivit synbar, och skruva av stétfangaren. Montera av
stotfangaren.

3. Montera av spoilern, vid den undre delen av stétfangaren. Denna spoiler kommer ej att anvandas mer.
Det ar nodvandigt att bestélla en bytes-spoiler, och sluthuven fran VW-handelsmannen.
Denna spoilern ar speciellt konstruerad for anvandning med dragstangen, samt ett
dragklot, som kan monteras av.

Spoilern for VW GOIf Plus: bestandsdelsnummer 5M0 807 433 9B9

4. Demontera den inre stétfangaren. Den kommer inte att anvandas igen!

Satt tillbaka samma skruvar i de nu lediga halen.

5. Avlagsna klistermarkena som sitter 6ver halen “A”.

6. Skjut in underkroken i chassibalkarna. Montera i skarorna “A” 4 st. bultar M10x32. Kontrollera att
bultarna sitter mitt i skarorna.

7. Montera huset av dragklotet, och skivan, som haller avlaggaren (hdlet ,B"), med hjalp av 2 st.
M12x110 (10,9) skruvarna, dom platta underlaggs-ringarna, och sakerhets-muttrarna.

8. Satt fast dragkroken. Anvand foljande atdragningsmoment till detta:

M10 (10,9) - 68Nm M12 (10.9) -100Nm

9. Montera bytes-spoilen, vid stétfangaren, och placera tilloaka samtliga bestandsdelar, som rojades
undan vid 2.

10. Det &r nodvandigt att dra at bultarna igen efter ungefar 1000 km korning (enligt angivna
momentangivelser).

11. Bosal kan inte stallas till ansvar for fel pa produkten som orsakats av anvandaren eller genom
omdoémesldst bruk av produkten av anvéndaren eller en person som han bar ansvar for (art. 185,
paragraf 2 i den nederlandska civilrattsbalken).

034553 ASENNUSOHJEET
1. Pura vetokoukkupakkaus ja tarkista listasta, etta kaikki asennuksessa tarvittavat osat 10ytyvat.
Jos tarpeellista poista alustansuojaus kiinnityskohdista.
2. Irrota puskuri.
Poista 4 ruuvia alhaalta. Pura peravalot ja poista niiden alta 2 ruuvia. Peravalot on
kiinnitetty 2 mutterilla. Poista 3 ruuvia oikean ja vasemman puolen pyorakaarista. Taita pydrakaarten peite
yl6s. Kaanna taten nékyville tullut kanki taaksepain ja ruuvaa pois puskuri. Pura puskuri.
3. Poista spoileri puskurin alaosasta. Taté spoileria ei téstedes tulla tarvitsemaan.
Sen sijaan on tilattava varaspoileri merkkiedustajalta.
Tama spoileri on suunniteltu nimenomaan poistettavalla vetokuulalla varustettua vetotankoa
varten.
Spoileri VW Golf Plus: Varaosanumero 5M0 807 433 9B9
4. Irrota sisépuskuri. Sita ei enaa tarvita!
Kiinnita pultit vapautuneisiin reikiin.
5. Poista peitintarrat kiinnitysreikien “A” kohdalta.
6. Tyonna alakoukku ajoneuvon alustan palkkeihin. Kiinnita uriin “A” nelja pulttia M10x32. Huolehdi siita,
ettd pultit ovat naiden urien keskella
7. Asenna vetokuulan kehys ja pistokkeenpitolevy (reika "B”) kayttamalla 2 M12x110 —ruuvia (10,9), litteita
alusrenkaita ja turvamuttereita.
8. Kiinnita vetokoukku. Kiristysmomentit ovat:
M10 (10,9) - 68Nm M12 (10.9) -100Nm
9. Asenna varaspoileri puskurin viereen ja asenna kaikki kohdissa 2 poistetut osat paikalleen.
10. Tuhannen kilometrin jalkeen kiristys tarkistettava.
11. Bosalia ei voida pitda vastuullisena aine- tai henkildvahingoista, jotka johtuvat vaarasté asennuksesta

Packa upp monteringssatsen och kontrollera innehallet mot detaljbeskrivning. Om det behévs tag bort
underredsmassa runt monteringspunkterna i bagageutrymmet och under bilen.

tai vaarasta kaytosta (artikla 185 kohta 2 NBW).

hho=sal

034553 ISTRUZIONI DI MONTAGGIO

1.

2.

5.
6.
7
8.

9.

Aprire I'imballaggio della struttura di traino e controllare il contenuto a fronte dell’elenco componenti.
Se necessario, rimuovere il mastice di protezione intorno ai punti di fissaggio.

Smontare il paraurti:

Rimuovere i 4 bulloni dalla parte inferiore. Smontare i fanali e rimuovere le 2 viti di

sotto. Le lampadine sono fissate con 2 dadi. Rimuovere i 3 bulloni dalle arcate delle ruote di sinistra e
di destra. Piegare il rivestimento delle arcate delle ruote. Tirare all'indietro la maniglia ormai diventata
visibile e sbullonare il paraurti. Allontanare il paraurti.

Rimuovere lo spoiler dalla parte inferiore del paraurti. Dello spoiler non ci sara piu bisogno.

Al suo posto e possibile ordinare uno spoiler di ricambio presso il concessionario.
Questo spoiler & stato progettato esclusivamente per la barra di traino con sfera di
traino estraibile.

Spoiler per VW Golf Plus: numero pezzo di ricambio 5MO 807 433 9B9

Smontare il paraurti interno. Questo componente non serve piu.

Porre di nuovo i bulloni usati nei fori liberi.

All'altezza dei fori di fissaggio “A” togliere gli adesivi di protezione.

Inserire il dispositivo di traino nei longheroni. All'altezza dei fori “A” montare 4 bulloni M10x32.
Montare il blocco della sfera di traino e la piastra della presa (foro ,B") utilizzando 2 bulloni M12x110
(10, 9), rondelle piatte e dadi di sicurezza.

Fissare il gancio di traino. A tale proposito applicare le seguenti coppie di serraggio:

M10 (10,9) - 68Nm M12 (10.9) -100Nm

Montare lo spoiler di ricambio sul paraurti e reinserire tutti i pezzi rimossi ai punti 2.

10. Verificare il serraggio di tutti i bulloni dopo i primi 1000 Km. di traino.
11. La Bosal declina ogni responsabilita per errato o imperfetto montaggio del dispositivo di traino, come

034553 NAVOD K MONTAZI

1.

2.

Podle pfiloZzeného seznamu zkontrolovat jednotlivé soucasti tazného zafizeni.

Pokud je to nezbytné, odstranit ze sty¢nych bodd v zavazadlovém prostoru ochranny prostfedek.
Demontaz narazniku:

Odstrarite 4 Srouby ze spodni strany. Odmontujte zadni svétla a 2 Srouby pod

nimi. Zadni svétla jsou pfipevnéna dvéma Sroubovymi maticemi. Odstrarite 3 Srouby z oblouku kol
na pravé i na levé strané. Rozevrete kryt obloukd kol. Tahnéte dozadu paku, ktera se ted stala
viditelnou, a od$roubujte naraznik. Odmontujte naraznik.

Vymontujte spoiler ze spodni strany narazniku. Tento spoiler uz v budoucnu nebudete
potfebovat. Namisto toho si musite objednat spoiler na vyménu ve znac¢kové prodejné.
Tento spoiler byl vyvinuty pfimo pro odmontovatelné tazné ty¢e s taznou kouli.
Spoiler k VW Golf Plus: Cislo souc¢astky 5M0 807 433 9B9

Sejméte vnitfni naraznik. Jiz nebude zapotfebi.

Do otvor, které se tim objevi, naSroubujte plvodni Srouby.

Z upeviiovacich otvorll “A” odstrante kryci samolepky.

Zasunite pfi¢nik do nosnikd podvozku. Do ovalnych otvord “A” zaSroubujte Etyfi Srouby M10x32.
Dbejte na to, aby Srouby byly umistény do stfedu téchto otvor(.

Namontujte kryt tazné koule a plech zasuvek (dira ,B”) pouzitim 2 Sroubt M12x110 (10,9) plochych
podloZek a pojistnych matic.

Pfipevnéte tazné zafizeni. Dodrzte pfi tom utahovaci moment:

M10(10,9) - 68Nm M12(10,9)-100Nm

Namontujte nahradni spoiler a dejte zpét vS8echny soucastky odstranéné v bodech Cislo 2.

. Po ujeti zhruba 1000 km dotéhnout vSechny Srouby a matice na vyse

uvedené hod noty to€ivého momentu.

. Firma Bosal nenese zodpovédnost za jakoukoliv zavadu na vyrobku zplUsobenou nespravnym

zachazenim na strané uZivatele nebo osoby za kterou je zodpovédny.



